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Weatherability Test Result of Waterproofing Materials Part 41

Polyurethane Membrane:

TAKEDA Tsuyoshi, WAKABAYASHI Hideyuki,
SUZUKI Hiroshi, TAKEMOTO Yoshiaki, SHIMIZU Ichiro,
MATSUMURA Takashi, TAKANE Yoshimitsu, TANAKA Kyoji
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*1 *1 Japan Urethane Waterproofing Industry Association.
*2 *2 Shimizu Corporation, Institute of Technology.
*3 *3 Japan Testing Center for Construction Materials, Central Test Laboratory.
*4 *4 Hokkaido Research Organization, Northern Regional Building
Research Institute.
*5 *5 Japan Weathering Test Center, Choshi test field.
*6 *6 Emeritus professor of Tokyo Institute of Technology.
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